TP - 758-02
803

Parts
Manual
Models 6108,
6111, 6116,
& 6118

8 H.P. TRACTOR
MFG. NO. 1630450
11 H.P. TRACTOR
MFG. MNO. 1690448
18 H.P. TRACTOR
MFG. NO. 1690422
i8 H.P. TRACTCOR
MFG. NO. 1890528

36 INCH MOWER
MFG. NO. 1630274

42 INCH MOWER
MFG. NO. 1690412

48 INCH MOWER
MFG. NG, 1690413




Fraoguct identiflcation:

When ordering pans, keep your products serial number and manufacturers number in mind. Variations may oecurin
a part betwesn early and latar model produets, causing the product serial number to be listed inthe parts description
whenever thase variations ccour.

Record your |.D. numbers here for quick, future reference.

Product Mig. No. : SN Mower Mig. No. L

Alention:

Standard torques appear in a chart at the end of the manual, while important individual torgues are given on spegific
parts drawings.

CRITICAL and MAJOR notations point out important facts or instcuctions which relate to personal safety and proper
machine operation. Any CRITICAL notation which may appearin this book, pinpoints charactenstics which, if
not properly followed, can create a safety hazard. Any MAJCR notation which may appear in this book, marks
characteristics which, if not properly followed, may result in operating failure, shortened product iife, or greatly
reduced quality of the unit.

For your convenience, assembly notes are included in pants drawings to assist in repair and assembly of unit,

MNOTE: Specifications may change without notice.

SIMPLICGITY PRODUCTS FOR THE PROPER CARE OF EQUIPMENT
These genuine Simplicity products will help the owner extend the life of his equipment

OILS - SPECIFICALLY BLENDED OF HIGH QUALITY BASE  Touch-Up Paint keeps equipment in showroam condition.

QILS & ADDHTIVES.

Special Worm Gear {(Hotical) Qil for use in all {ilers and
snowlhrowers with worm gear auger drive. Aeguired for
protection of brass gears and mating parts. Sase ol 12 Quarts,
Par? #18£5100, Individual Quarls 118065

Multi-Purpose Hydraulic/Transmission Oil for use in most
tydraulic applications, and hydrosiatic and gear
transmissions. Specific Simplicity applications: All hydro-
static transmissions, all bevel gear cases, all Broadmoor,
Landlord, Sovereign, 4000, 8000, 7000 transmissions (except
Peerlesz Gear Tranamissions). (Mot used in SunStar tracior
transmission.) Case of 12 Quarts, Part #1685516, 2 Gallon
Lontziner, Part #71685532,

2-Cycle Engine Q3l, a premvium lubricant for all 2-cycle air-
cooled engines. Case of 12 Part #1685517.

SAE SW 30 SF/CD Cold Weather Engine Ol foruse in all faur
cycle and diesel engines at 30° temp. and under. Cagse of 12
Quarts, PFart # 1685576,

SAE 15W40 SE/CD Engine Qil for gas and diesel engines,
warm weather; see engine manutaciurer recommendations.
Case of 12 Quarts, Pard #1685554.

Grease Gun Kit has 12 flexible hose to get into tight spols
with ease. Kit contains: gun and 1-8 oz, tube of grease, Part
#1685510. For replacement tube, order Par # 103077.

Preumatic Tire Seal, seals alt leaks including bead leaks and
punectares up to 3/16 inch diameters. Prevents flats for tread
life of tire. Avallable in following amounts,

Case of 12 - 11 Cz Tubes 1635537
Case of 24 - 11 Oz Tubes 1685525
& Gallon Pail TE85527

Caubhbers
Spray Cans Quarts 12/C1n.
*Simplicity Orange - 103202 1685037 18ES520 - Mixed
(12 cans/1585179) {6 3Tmp. Orange,
& White)
“TClassic Qrange - 1685558 1685560 1685562 - Mixed
{12 cans/1635558) (6 Classic OQrange,
E-White)
White 103049 1685052 1685562 - Mixed
(12 cans/1685178) {B-Classic Orange,
B-White)
1685520 - Mixed
(B-3imp. Orange,
E-White]
EBlack - 1635351 BLAL M.A.
(12 Cans/1685552)

*Far 1977 thru carly 1385 praducts.
*Far products produoced after 127/85.

Simpiicity Designer Seat Covers are double slitched, easy
care vinyl. Keeps new saats new, makes worn seats ook new.

*« Small Cover for 4000, 5004,

& G100 Traciors 1685540
« Large Cover lor €200, 7000 &

o008 Traclors 1585541
» SunStar Seat Cover 1685577

Extend Equipment Lite - Use Only Genuine Simplicity Parls




Table of Contients

FRAME GROUP ..ot e, 2
FRONT AXLE GROUP . .. e i, 4
STEERING & FRONT WHEEL GROUP ... v e, 6
ENGINE GROUP (B10B & 6111 ONLY) oot e e B
ENGINE GROUP (6116 & BT ONLY) oo nennone et e e 10
DRIVE GROUP ..ottt 12
TRANSMISSION GROUP e e 14
BRAKE & CLUTCH GROUP eo\ ottt e e 18
ELECTRICAL GROUP .o\ttt 20
HOOD, GRILLE & DASH GROUP ..ottt et e e e e e e e e e 22
SEAT & DECK GROUP .ot e e e e e e e, 24
ARBOR GROUP {42° & 48" MOWETS) ...ttt ettt e e e e oo 26
HOUSING GROUP (427 & 48" MOWES) ...\ ettt e e ee e e e e 28
CLUTCH & SUPPORT GROUP (42" & ZB” MOWEISE - .o vv v e sne e e eeeeeeen oo ee a0
HEIGHT ADJUSTING & ROLLER GROUP {427 & 48" MOWETS) - .ooo o e tee e e eeeaee e eenennn. 32
MOWER DECK & ARBOR GROUP (36" MOWEI} .o oooeee oo e 324
CLUTCH & ROLLER SUPPORT GROUP (35" MOWET) ..o\ oo e 36
ROLLERS & MESC. GROUP (36" BOWET) .o eoo ettt e 28
DECAL GROUP ... ... OO 40
STANDARD TORGIUE SPECIFICATIONS ... .. oovrieinins e e e e Inside Back Cover



Group S8T804

Limplicily Frame Group (6108, 6111, 6116 & 6118)

o—33
Y

g108. 5111, B116,
& 618 3

T
e :
Mount Ref. Mo, 23 IE_‘* g
using rear hole lor N ;< B C ) i 19

6116 only, other |
mnodels yse front hole.
MOTE Use stangard hardware

w—731 torque spec. chart untess
2 ik otherwase nobed,



Mig. No. 1690422, 1680448, 1690450, 1690558

Frame Group (6108, 67111, 6116 & 6118)

Lyimplicily

2/80

Ref. Par
MNo. Mo. Qly. Descriplion
1 TRESES0 1 SUPRORT, Axzle Wrapper
bJ 1655597 1 BAR, Draw
3 az1210 3 CAPSCREW, Hex, 3/8-16 x 1
4 216965 a9 LOCKWASHER., 358
5 16350 e NUT, Hex, Full, /818
& 921065 & CAPICAREW, Hex, 3/8-18 x 3/4
7 9214959 4 CASPCREW. Hex, 1/4-20 x 5/8
) 16622 4 NUT, Hex, Full, 1/4-20
b} 916064 4 LOCKWASHER, 154
t0Q 1654783 k; SUPPORT. Cluich
11 1667885 1 LEVER ASSY., Clutch
32 176834 1 GRIP, Handle
13 1665582 2 FOOTREST
14 1665649 1 FRAME
15 9721332 27 CAPSCREW, Hax, 5/16-18 = 3/4 (OQty. 23 used
on 6116 & 8118)
16 917356 25 LOCKWASHER, 5/16 [Qty. 25 ysed on G116 & 5118)
17 9173727 27 NUT, Hex, Full 5/16-18 [Qty. 23 used on 81715
& 611
12 1655076 z BRACE, Axle Support
14 1655811 1 STOP, Belt
20 1665812 1 STCP, Balt
21 917377 b WASHER, Plain, 1/4
22 1663847 G SCREW. Taptite. 5/16-18 x 3/4
23 1685303 1 SUPPORT
29 STE381 1 WASHEHR, Plain, 11732
25 1663855 1 SUPPORT ASSY., Axlg {Used onB116 &E118}
1664034 1 SUPPORT ASSY., Axle {Used on BIDB RGN
256 1666354 1 SUPPCORT, Hood
27 821333 1 CAPSCREW, Hex, 5/1156-18 x 1
26 122186 1 CLAMP
28 921977 1 CAFSCREW, Hex, 5M16-18 x 1-1/4
a0 1665473 1 BRACE. Lif
3 1654707 1 BRACE, Seat
3z 1667290 1 HOD, Latch
33 1650157 1 BUTTON
34 156209 1 GRIP
as 1667295 1 LEVER ASSY,, Lift
36 1667286 1 SPAING
37 927609 1 PiN, Spring, 3/8 x 1
38 1657648 1 LATCH, Lever
348 16159 z MNUT, Speed, 5/16-18
a0 934353 i PUSHNUT
41 924055 4 SCREW, Taplite, 516-18 x 1/2



Group 281804

Limpliciy | Frant Axie Group (6108, 6171, 6116 & 6118}

Greass spindle fitings
with grease {2 places).

Torque 10
BO-100 Fi. Lbs

Tarque to 12-15 ft. ibs. for lie
rod studs with no agilches i
hex {old design) £ places,

L~

"-I_'arquem 20-3011. Ibs, for 1he
lig rod steds with notch n
hesx fnew design) 2 places.

MOTE: Lise standard hardware
Torgue Spec. Chart unless
otherwise noted



Mig. No. 1620450, 1680448, 1630422 & 1690598

Front Axle Group (8108, 6111, 6716 & 6118}

Simplictty

2/80

Red. Panl
Mo Ho. Qly. Dexeription
1 1654847 5 SCREW, Taptite, 5/16-18 x 3/4
b 1 SUPPORT ASSY., Axle Rear [See Ref. Na. 3)
3 16685601 1 SUPPORT ASSY. Axle, Rear w/Bushings
4 1663114 1 BUSHING
5 Q18387 1 WASHER, 5/8
] 1665863 1 LEVER ASSY ., Braka
7 827794 2 E-RING, Ex!. 34 Dia.
a8 176440 4 BLUEHING
& 930648 1 LOCKMNUT, Hex, 1/2-13
10 825192 3 WASHER. Plain, 9416
11 212808 P FITTIN{G, Grease
12 108151 2 WASHER
13 1665080 1 SPINDLE ASSY.. LLH.
14 835131 z LECCHENUT, Hex, Gr. B, 3/8-24
15 1667247 i ROD ASSY,, Tie
16 923154 1 CAPSCREW, Hax, 1/2-13 x 1-1/2
17 1655034 1 SPACER
18 1665079 1 SPINDLE ASSY., RLH.
18 i AXLE 508 ASSY., {See Ref, No. 20)
20 1685070 1 AXLE ASSY.. Front (G116 & G118 Only)
1665217 1 AXLE ASSY. Front (108 & G111 Onky)

*Reference Mo, 20 includes Rel. Nos. 8, 11 & 15,



Group 881807

Bimplicity Steering & Front Whes! Group (6108, 6111, 6116 & 6118)

Centir shalt 1Rel Mo 43
ang bushing (At e 5;
i1 Djreaneyg ol nppisr dash

©)

17 .

Coat gear teeth
e wilh grease.

Ref, Ng. 27 between Ref. No.
W & Irame gn fronl 2 bolis @\'3

orly,

Helaining ring
st be properly
sEated in groow,

Torque 1o 12«15 fi. Ibs. {2

Maces) for drag Lnk sluds 212“
Wil no nptoh in hex {oid 19
dezign),

MOTE: Uze standard hardware Terque o 30-40 1, fos. {2

lorque Spec. chart unless . plages) for drag link studs

atherwise noled. with a4 notch in hex tnew
desigml.



Mig. No. 1690450, 1680448, 1690422, 1690598

Sleering & Front Wheel Group (6108, §171, 6116 & 6778) SI’IIIPII’EI'I[
2/80

Rel. Part

Ne. _ln. Oty. Descriplion

1 1323 4 CAPSCREW. 5-16-18 % 1

¢ 1652740 1 TOP PLATE, Steanng

K| 1654907 1 SPACER

4 1687003 1 SHAFT ASSY.. Sreering

5 176440} 5 BUSHING

& 157332 1 KEY

T B30540 2 SETSCREW, 5/16-18 = 5/8

8 1685168 1 GEAR, Stesrng

g 1654845 T SFPALER. S1op
Q0 1652743 1 BASE PLATE. Sieening

11 GPTEET 4 LOCKMNUT, Flange, Whiz, 5/16-18
12 1657248 T HODO, Sleenng

14 S30E623 2 EOCKNUT, Center, 2/8-24

14 1657017 1 CAP Steecmyg Wheel

15 G23262 1 LOCKMNUT. 541618

16 177648 1 WASHER. Compressian

17 1637016 1 WHEEL. Steering

18 1665075 1 LINK. Drag (61716 Qnly)

1665074 1 LINK, Drag (6108 & 6111 Cnly)

19 2774 2 E-HING, Ext.. 3/4

20 154071 a WASHER

21 156316 4 BEARIMNG

a2z 1653617 2 WHEEL & TIRE ASSY. 15 x 6.00-6
23 1653615 2 WHEEL

24 1653618 2 TIRE. 15 x 6.00-6 {Carlisla)

1656385 2 TIRE, 15 x 6.00-8 {Goodyear)

29 1664080 z2 TUBE, 4.10/3.50-6
26 171270 2 BTEM, Valve

27 s1a3m 2 WASHER, 1132

*Reference No. 8 Includes Part Nos. 1567385 gear, 1667383 apacer and 1667622 key.



Group 985019

SI.ﬂlp’iﬂi’l' Engine Group (6108 & 6111}

Coat threads
wikth s&alant

Apply grease la
crankshatt
[Lrchiren Mo,

13

Torque 1o

22-28 f1. 1bs.
{2 places)
Torgque to B-10 11 1bs.
(2 places)
Torque o
ad-55 f1. ibs

NOTE. Lise zlandard hargdware
tarque sped. Sharl unlass
othervase Poed.



Mig. No. 1690450, 1630448

Engine Group (6108 & 6777)

implicity

2/80
Fef. Part
o, MNa. iy, Descriplion
1 1667346 T LCAF, Pipe, Hex
2 1655405 1 FIPE, O/ Drain
3 1 ENGINE ASSY., 8 H.P. Briggs & Stratton (6108 Only)
1 EMGINE AS5Y., 11 H.P. Briggs & Stratton (6111 Only)
a 1657272 1 CONTROL ASSY.
5 1658093 1 KNOB
G 924939 2 RIVET. Pop, 1/4 x 7/18
T 824356 & WASHER, Plgin, 3/8
a 172844 2 S5TOF. Belt
2] Q17374 2 WASHER, Flain, 378
10 Q30603 4 SCREW, Taptite, 38186 x 1-374
1% TBE0E T 1 GASKET, Mufiler (BT1T Criiy)
o 16558610 1 FIPE. Exhaust (111 Onfy)
13 8305t 2 SCREW. Whizlock, 5/16-18 x 374 (6111 Oniy)
14 831893 1 CLAMP, Exhaust (5111 Only)
15 1655845 1 MUFFLER [5111 Cnly}
16 9173356 2 LOCKWASHER, 5/16 {6111 Only)
17 $17372 2 MUT, Hex, Full, 5/16-18 {6111 Only)
18 BZE02% 1 CAPSCREW, Hex, 7/16-20 x 1-1/4
19 918199 1 LOCKWASHER. 716
20 1665272 1 PLULLEY ASSY., Engine



Group 981802

- - -
Bimplicity Engine Group (6116 & 6118)
7 Maunt 12 engine oot in dram of
I rotalimg screw follownng engioe

/ shroud contour,

Coal threads | B,
with V-3

Torgque Lo
180-200 in. Ibs.

Apply grease {Lithium
Moo 2) w erankshah

tature instatiing \
pulley.

Torgque o 50-55 4. lbs

MOTE: LJse standard hardware
lorque spec. chart unfass
olheraise noted.



Mfg. No. 1690422, 1690508

Engine Group (67116 & 6118) s.llllptlﬂ"l’
Rel. Fart /a0
Mo, Mo, Qiy. Description

1 1867743 1 CHOKE (Used on 6118)

1685507 1 CHOKE (Used on 6116)
2 1665752 1 BAFFLE. Engine. Rear
3 1 EMNGINE, 16 H.P. Briggs & Stratton {Used on &116)
1 ENGINE, 18 H.P., Briggs & Straton (Lsed on 6118)

4 1666835 4 CLIP. Wire

5 1656089 1 KMNOB

i 4240720 2 BIVET, Pop, 1/4 x 7716

T 1865515 1 CONTROL ASSY.

a Q24356 & WASHER, Plain (Used an 8116)

g 121073 2 STCOP. Bel, (Used on B116)

10 917378 2 WASHER, Flain, 3/3 (Used on 5116)

11 Q3603 4 SCREW, Taptite, 2/8-16 x 1-3/4 [Used on 6116)
12 16685272 ! FULLEY ASSY.. Engine

13 2315190 ] LOCKWASHER, 7/16

14 228038 T CAFSCREW. Mex, 7/16-20 x T-1/4
15 1566787 1 EXTEMSION ASSY,. Mulller

i6 834940 4 SCREW, Hex Thd., Culting, #5832 x 3/8

17 932840 1 LOCKNUT, Conduit, 3/8 (BC-38)

18 at1457 1 FIFE. Qii Brain
18 1667346 1 FIPE, Cap. Hax

11



Group 981802

Eimplicity Drive Group (6108, 6111, 6116 & 6118)

Tarque 1o

from end ol shaft.

Fetaining ring musr be
properly saaled in groove.

M-_-__""‘---. Torque to

T0-80 in. 1bs.

Mo hardware
thiz hole.

MOTE: yze standard hardware
torgue spec. charl urless
clherwise noted.

12

1320 fr. |bs: Ascemble pulley 17 « 1/16



Mig. Neo. 1690450, 1690448, 1600422, 1600598

Drive Group (6108, 6171, 6116 & 6118) implicify
2/80
Ral, Parl
Mo Na. Qty. Description
1 S20215 2 CAPSCREW, Hex, 3/B-16 x 1-1/4
2 G2razg 2 SCHEW. Hex, Taptite, 1/4-20 x 2/8
3 1665327 1 SRACKET, Idler
4 917642 a3 WASHER., Plain, 5/16
L) 16RS 144 1 FLILLEY ASSY., Kit
[ 918565 3 LOCKWASHER, 3/8
¥ 918350 =) MUY, Hex, Full, 3/8-16
] 1664789 1 V-BELT, {Drive) (Lised on 6116 & B118)
1665450 1 V-BELT (Drive} (Used an 5108 & §111)
a 82871 1 SETSCREW, 5/16-18 x 172
10 TBGET33 1 PULLEY AEEBY., Transmission
11 1685150 1 PULLEY ASSY., Kit
12 1655084 1 BOLT. Axle
13 Q17356 2 LOCKWASHER, 5716
14 o172 2 MUT, Hex, Full, 5716-18
15 905100 2 KEY, 1/4 x 1/4 2 2-1/4
18 168055 4 WASHER
17 1653385 1 SUPPORT, Bracket
18 934654 5 CAPSCREW, Hex, Whiztock, 3/8-16 x 1
14 1666708 2 TURE (lJsed on 8116 A 6118
173477 2 TUBE (Used on 6108 & 6117}
20 1665325 2 WHEEL ASSY,
21 15630s 2 VALYE STEM & CAF .
22 1885326 2 TIRE, 20t x 10-10, Carlisle (5116 & 6118)
173456 2 TIRE, Goadyear or Carlisle {Used on K108 & 6111)
23 1663808 2 WHEEL & TIRE ASSY., 20 x 10-10 [Used on 6116 & 5118)
1665638 2 WHEEL & TIRE ASSY, (Used on 5108 £ 6111)
24 234712 2 E-RING, Ext.
25 Q22755 1 WASHER, Plain, 13/32

13



Group 981797

simplinilq Transmission Group (6108, 6711, 6116 & 6118)

Shift lever must be free to pivot

O,..-r-""‘i ‘,--" when aszsembled, After assembly, check
’r._._p"'"’. 2

all gears for proper function.

Align spring (Aef No. 33) in
centerline of fork graove (Rel.

Mos. 32 & 54).
Apply ¥C-3

Lubricate shift rod I3 Lhreads.
assy. (Ref. Mo. B)
with tranzamission
il before assy,

Torque nout ta

45-55 1. Ihx. "--.._.__@

m/ Q%é
/

66

v

[}
NOTE: Use standard hardware 03 1 Tongue to @
lorque spec. char unless g4 : : er-33 i, Ibs,
oiherwise noted. ~.a

0 2 N %@f



Mfg. No. 16530450, 16590448, 1630422, 1690598

Transmission Group (6108, 6171, 6116 & 6118) Bimplicity
2/80
Ret. Parl
Mo. Mo, CHy. Description
1 g021050 1 KNOB
2 1657471 1 ROD ASSY., Shift
3 0042 2 BUSHING
4 922586 1 CAPSCHREW, Hex, 3/8-16 x 5/8
5 1 EIGS 1 LOCKWASHER, 3/8
a 1662276 1 C-RING
¥ 81960 1 CARSCREW, Hex, 1A-20 = 1
A tB63233 1 RAD ASEY ., Pivot
) 423358 1 LOCKNUT, Hex, 1/4-20
1 235041 3 LOCKNUT, Hex, Flange, 741614
11 1665014 1 BRACKET ASSY.. Pulley
12 1EEB17S 1 SUFPORT ABSY., Transmission
13 917378 1 WASHER, Flain, 3/8
14 918447 1 FIM, Cotler, 3/32 x 374
13 925205 2 CAPSCREW, Hex, 5/16-18 x 5/8
16 1564833 1 CASE ASEY., Gear
17 a01653 1 PLUG, Fipe, 3/8
18 218113 2 FiM, Spring, 3/8 Dia. x 1
14 SI0ETE E PLUG Pipe, 34
20 156303 1 FiN ASSY,, Holl
21 1864831 1 Pl ASSY ., Raoll
22 155103 1 GASKET
23 118462 1 PLUG, Vent
24 917356 11 LOCKWASHER, 5/16
23 Q21221 2 CAPSCHEW, Hex, 5/16-18 x 1-1/2
26 GRaTT 9 CAPSCREW, Hex, 5/16-18 x 1-1/4
i 1864832 1 COVER ASSY., Gear Case
28 1 COVER, Gear Case
2 171372 1 SHAFT, Shift, 2nd & 3rd
34 053559 2 BALE. Shift Lock
K] 171456 2 SPRING
32 TEE4943 1 FORK, Shift, 2nd & 3rd
33 1G5TE56 2 SFRING
34 1554803 2 CAPSCREW, Hex Washer Hd,, 2/16-18 x 5716
35 1664852 1 FIMION ASSY., Orive
36 170453 1 KEY
7 1667621 2 RING, Retzining
28 1GEG373 2 WASHER
aa 1654830 2 BEARING, Roller
40 az7raz 1 RING, Snap
41 918312 1 KEY. Woodrull, 3716 x 5/8
42 1865010 1 DRUM ASSY. Brake

*Aeforence Mo. 16 includes Ref. Hos. 3, §, 8, 18, 20, 50, 53 & 55.
**Aeferenca Mo, 27 includes Ref. Nos. 21, 23, 28, 39, 45 & 67,
***Aeference Mo, 55 Includes Rel. Nos, 50, 61 & 6Z.

NOTE: Parts Rel. No. 43-84 confinued on the following page.

13



Group 89817497

Bimplicity Transmission Group (6108, 6111, 6116 & 6118}

Shifl iBver must be free to pivol

1
when assembled. After assembly, check
oﬁ ? -

alt gears tor proper bunction.

" Align spring (Ref. Mo, 33)
cantesling of fork groove (Ret,
Mos. 32 & 54).

Apply wC-3
Lubricate shaft rod tothreads.
assy. {Ref. Na. 8 3 ,.V L S |
with lransmission 5 o 20
betore assy. P %,..---"
G~
- “"TQ%_F--""I % -

/ 32 30 53&;%@ A1 @ﬁaﬂ
g /:{.31 54 &%&h A, 0O

e N & Yl N

; 8.
NOTE: Use standard hardware B3 1 Torgue Ig ;
forque spec. chart untess gf ! 27-33 1t lbs.
= a

clherwise noled. i



Mfg. No. 1690450, 1690448, 1690422, 1690598

Transmissian Group (67108, 61711, 6116 & 6118)

Bimplicily

2/80

Ret Parl

No. Moo Oty. Descripiion

43 920120 1 WASHER. Pain, 25/32

4 154363 1 SEAL. Qi)

45 171597 1 BEARING

48 1664908 2 WASHER

&7 1664870 1 FINIDOMN SHAFT & GEAR CLUSTER ASSY.

48 1666380 1 SHAFT, Input

49 B3067(] 1 KEY. 3716 x 3/4

50 156072 ] BEARING

51 156084 1 SEAL, Til

52 171365 i ZHAFT, Shift. 1st & Bay,

i 171185 h: BEARING

54 1664942 1 FORK, Shift, 1=t & Hev.

&5 156073 1 BEARING

55 1664207 2 WASHER

57 1664874 1 PINION SHAFT & GEAR ASSY., 15t
“reoh 1665465 1 BAMD ASSY., Brake

=9 a17E42 1 WASHER, Plain, 5/16

i} 1664983 1 LIMING, Brake

g1 428308 3 RIVET

G2 1 BAMD, Brake (See Ref. No. 58}

63 165006 i C-RING

64 1664878 1 PINION ASSY. 15t & Rev,

| 3] TEE4ARE1 1 BUSHIMG

65 1664BES 1 SHAFT, 1st & Rev. Finion

&Y 1051895 4 BEARING, Roller

Ba 1664741 2 WASHER

2| 230545 B LOCKNLUT, Flange, 3/8-16

70 1664734 1 GEAR. Drive

7i 1664685 2 GEAR, Differential

12 162085 2 SPRING

73 121083 2 SPACER. Pinion Ditl

74 158578 g PINICQM, ENfI

g 1664740 [ STLID, Diff,

78 16647427 8 SCREW, MHex, Flange, 3/8-16 x 2-1/2

T 1665264 1 SHAFT, Axle, A H.

T8 118118 2 SEAL. Qil

Kl 1664743 1 PLATE. Ditf.

80 9zv¥320 2 RING. Snap

81 921866 3 CAPSCREW, 3/8-16 % 7/8

&2 1665269 1 HOUSING & BEARING ASSY., Axie

{ncliectes Rei. Mo, 67}
83 156099 1 O-RING
a4 1665263 1 SHAFT, Axle, L H.

"Heference No. 16 includes Rel, Nos. 3, §, 8, 18, 20, 50, 53 & B5.
“*Aeference No. 27 includes Rel, Nas. 21, 23, 28, 39, 45 & 67.
***Aeterence No. 58 includes Ref Nos. 60, 61 & 62.

MOTE: Parts Refl. Nos. $-42 are found on preceding page.

"



Group 281805

Bimplicity Brake & Clutch Group (6108, 6111, 6116 & 6118}

-.:‘-..,
T~
ey

iy
nl

o

iy Aszemble gpring

‘t,, ' In nole,

e
e
T Cotter pins must be opened and
\'v'i.“g‘x.‘ gach leg hent 807 mm
by —
Ty g Y

Apply greaca,

A munirmon @ 2 a0
Tnieads must exterd
ihrough agl

MOTE: Use slandard hardware
larque spee. charl pnless
oiherwize noted.

18



Mig. No. 1690450, 1690448, 1680422 1690598

- - |
Brake & Clutch Group (6108, 6111, 6116 & 6116) Limplicily
2/80
Rel. Part
Na. Mao. Qfy. Crescription
1 927423 2 SCREW. Hex, Taptite, 1/4-20 x 5/B
2 1656854 i PLATE. End
3 1656852 1 PEDAL, Foot
4 1657322 1 DAMPER. Rubber
5 1666161 1 GUIDE ASSY., Rod
L 917542 3 WASHER, Flain, 516
T 918447 2 P, Cotter, 3/32 x 374
g 157041 1 SFRING
2] 191022 1 COLLAR, Set
10 S28804 1 SETICREW, 1/4-20 % 3/8
11 1665855 L ROD, Clutch
12 1GEAT59 1 SPRING. Return
13 922694 7 LOCKMUT, Esna, Hex, 3/8-16
14 172926 1 SPACER
15 1665456 1 ROD, Brake

18



Group 981808

Eimplicity

Electrical Group (67108, 6117, 6116 & 6718}

NOTE §: Conneet to lransmission neutral
start switch (Rel. No. £).

MOTE 2; Graund on shift lever pivol {Raf. Mo 5)
mounling screw,

NOTE 3: Connect te PTO disengaged star
swilch.

Charge circuit

8 & 11 HP engine g |

} Ny _.-"'"'. Hazdlign!

Ground an
grille

=] Starier

Coal wih greass &
[Lithium Mo, 23, “‘——-..

:r‘ Mote 3

MOTE, Use standard hasgware
lorque spec. harl unless
otherynse noled

20



Mig. No. 1680450, 1690448, 1690422, 1690596

Elgctrical Group fET08, 67117, 6716 & 6118)

Kimplicily

Rel. Part
Mo, Mo, Cty. Description
1 1653087 1 SUPPORT, Frame
2 917356 3 LOCKWASHER, 5718
3 91Fave 3 MUT, Hex, Fuil, 5/16-18
4 1654632 2 SWITCH, Interlock
5 927428 14 SCREW, Hex, Taptite, 1/4-20 x /8
G 1655746 1 BRACKET. Switch
T 920647 2 LOCKNUT, Hex, 9716-18
8 1655264 1 PIVOT, Shift Lever
] 1655880 1 HOLD DOWN, Battery
1] SEaE34 2 CAPSCREW, Hex, 1/4-20 x 7
11 122213 i CABLE
12 arRles 2 MUT, Relainer, 1/4-20
13 1635059 L BATTERY, 32 amp (Used an 6108 Cniy)
14 823341 i CAPSCREW, Hex, 1/4-20 x 2/4 [Used on 6108 Only)
15 1655522 1 CABLE
16 HTIFY 2 WASHER, Plain, /4
17 216964 2 LOCKWASHER, 1/a
18 M E622 2 NUT, Hex, Full. 7/4-20
18 122023 1 COvER. Terminal
20 30222 1 CLIP, Wire
2t Q32747 2 TIE. Self Locking
22 165073 1 CLIP, Spead
&3 172163 1 BREAKER. Cirguit
24 1666237 1 WIRE ASSY.
25 1685053 1 BATTERY. 39 amp (Used on 6111, 116 & 6118)
26 1655085 1 SPACER
7 16555265 1 LEVER, Switch
28 157643 1 WASHER
28 921333 1 CAPSCREW,. Hex, 5/16-18 x 1
30 1665904 1 HARMNESS, Lower {Includes Bel, Mo, 31)
N 1663153 1 BIODE ASSY.
32 SITIAS 1 MUT, Hex, Mach., #8-32
33 1665522 1 WIRE ASSY. (Used on 6116 & 6118}
34 165TRES ] SOLENOID
a5 222711 2 LOCKWASHER, Ext, 210
35 #7415 2 MUT, Hex, #10-32

21

2/80



Group 981803

Eimplicilty Hood, Grille & Dash Group (6108, 6111, 6116 & 6178)

Targue to

20-30 in. 1hs. \‘

MOTE: Use standsrd hardwars
torque spec. chart unless
oiherwise noted

Torgue to
20-30 1. Ibs.

Apply pad (Rel. Mo, 35} wilh Brace (Ref No. 21) must be
adhesive surface to verfical waill assambled parallet to this edge.
iAel. Mo, 23}

22



Mig. No. 1690450, 1690448, 1690422, 1690538

Hood, Griffe & Dash Group (6108, 6111, 6116 & 6118)

Bimpliciiy

Rel. Part
Ma. Mo, Qly. Description
1 921981 2 CAPSCREW. Hex, 1/4-20 x 1-1/4
2 Q17377 2 WASHER, Plain, 1/4
3 1665732 1 BASH BOARD, Top
q 230561 2 SCREW. #14 x 374
) 216855 2 WASHER, Plain, 3718
& 171252 1 AP, Fuel
7 1666490 1 TAMK ASSY., Fuel
8 1656037 2 LIGHT, Indigaior
2] 122184 1 SWITCH, Toggle
il 122203 1 KEYS, 2
11 122234 i MUT, Hex, 5/8-32
12 918906 1 LOCKWASHER. int., 5/8
13 1669250 T SWITCH
"4 176280 1 SWITCH ASSY., ignition
15 12213 1 AMMETER
168 1665241 i HARMNESS, Upper
17 1654830 1 BUSHMNG
18 1666447 1 FITTING, Elbgw
149 154372 4 CLAMP {QOhy 3 used gn 5116 & §118)
20 1664516 1 HOSE, Fuel {12 ~ long)
27 1665301 1 BRACE, [rash
22 925592 2 SCREW. Taptile, 1/4-20 x 374
23 1667260 1 DASHEDARD, Bottam
24 923358 2 LOCKNUT, Hex, 1/4-20
25 931704 & LOCKWASHERS, Dished, 1/4
26 9207683 4 SCREW, Taptite, 1/4-20x% 1
mrl? 2 LAMP, Sealed Beam, G.E. #4411-1
28 1665813 2 ERACKET, Headlight Suppart
2 1665253 5 LOCKNUT, Pal, £10-24
30 1657ESZ 1 HOEE, Fuel {4-3/8" long}
[Used on E708 & 5111}
N 1665751 1 BAFFLE, Engine. Front {Usez on 6116 &6118)
3z 921966 2 CAPSCREW, Hex, 37816 x T/8
i3 830631 2 LOCKMNUT. Hex, 3/8-16
34 166702 1 HOOD & GRILLE ASSY.
35 173335 2 PAD
J6 173206 1 FILTER, Fuel

*Aeference Neo. 7 includes Ref. Nos. 17, 18, 19 (Qty. 1) & 20
""Aeference Mo. T4 includes Rel. Moas. 10, 11 12 & 13.
**=Qblain from your local autemotlve dealer.

23

2/80



Group 981234

s.l"mp’ﬁ:ffq Seat & Deck Group (6108, 6111, 6116 & 6118}
3td. egon
on BB oy, o1

Seal sypporls musl pivot
lregly when agsembfed.

NOTE. Use stancard hardware
largué spee. charl unless
otherwase noted

24



Mlg. No. 1650450, 1690448 1690422, 1620598

Seat & Deck Group (6108 67111, 6116 & 671718

Bimplicity

Ref. Farl
No. Mo, Oy, Description
1 1666578 1 SEAT
2 017642 13 WASHER. Plain, 5116 (Oty. 7 on 8108, 5111, & 6116}
3 221332 14 CAPZCREW, Hex, 5718-18 = 374
(Ay. B on 8108, 6111 & B116)
4 1668570 1 DECK, Seat
5 1655281 2 SPACER {U=zed on G108, B111 & 6116)
] 817386 12 LOCKWASHER, 5716 [Qty. B on B108. 6111, & B11&)
T 1654705 1 SUPPORT, Seal. R.H.
8 S2A362 2 LOCKNUT, Hex, 5/16-18
| 1655262 2 SCREW, Hand {Used o 5108, 5111, & B118)
10 1654709 1 SUPPORT, Seat, LH.
11 [1737Z B MUT, Hex, Fuli, 5f16-18
- (Qty, 4 on B108, 6117 & 6116}
12 16535287 1 LATCH, Spring
13 9250%3 4 SCREW, Hex, Taplite, 1/4-20 x 142
14 1855311 1 FAMNEL, Shift
15 1666197 2 HINGE, Lower
6 1666200 2 HMMMGE. Lpper
17 821471 2 CAPSCREW, Hex, 37816 x 1-3M4
18 930651 2 LOCKNUT, Hex, 3/8-16
"13 1666520 2 SPRING, Seal
] 1666591 2 COVER. Wire

*Used on Mtg. No. 15890598 [6118)] only.

25

2/80



Group 981830

SFmplicily Arbor Group (427 & 48" Mower)

Foraue 10 46.55 1. s, m

Torgue to 17 K Ibs.
+ 1P {18 places),

Tarque o 45-55 ft. |ba.

NOTE: Use standard hardwara
Tarque Spec. Chartl unless
otharwise nole

2B



Mlg. Neo. 1680412, 1680413

Arbor Group (42" & 48~ Mower)

Limplicity

2-80

Hef. Parl
Mo, Mo, Oly. - Descriplion
1 g212712 2 CAPSCREW. Mex. 7 16-13 % 1-1 2
& 13199 3 LOCKWASHER. 7 18
3 333263 3 WASHER Plain. 29 B3 x 1-1 4 x1 4
I 1665475 2 PULLEY ASSY
g 165 95D 3 SHIELD. Bearing Uipper
B 1655720 3 HCUSIMG TOR
N 108202 L3 BEARING
g 1663335 3 SHAFT & BEARING ASSY.
2] 3 SHAFET Arhor [See Ref Np &)
10 16957248 3 HOUSING, Botlom
11 1664847 15 SCHEW. Hex, Taptite, 5/16-18 x 374
12 664747 3 WASHER. Shim
13 TH575EE 3 SHIELD. Grass
14 1655777 3 BLADE. Adapter
15 1657528 3 RING. Zalf Locking
18 1656148 3 BLADE, 48" Mower
1556147 3 BLADE, 427 Mower
17 TRS682T 3 WASHER, Splne
13 1656516 3 WASHER, Spning
19 20576 3 CAPSCREW, MHax. 7/16-1¢ x 1
20 oz26111 1 CAPSCREW, Hox, 7/16-14 x 3-1:2
2 1663347 1 FULLEY ASSY

27



Group 981830

SI’mp’ll:if_l’ Heousing Group (42 & 48" Mower)

NOTE: Usze standard hardware
lorque spec. chart unless
otherwise nolad.




Mtg. No. 1690412, 1690413

Housing Group (42” & 48" Mower) Eimplicity
/80
Red, Part
No. MNo. Qly. Bescription
1 9154950 i MUT, Hex, 3/8-16
2 #160855 8 LOCKWASHER, 3/8
3 917378 2 WASHER, Plain, 3/8
4 1656049 1 DEFLECTOR
] QT7are 10 MUT, Hex. 5/16-18 {Oty. 4 on 42" Mower)}
& 8917356 10 LOCKWASHER. 5716 {Qly. 8 on 42" Mower)
¥ 1666861 2 ARBCOR COVER ASSY. [Qty. 1 0on 42 Mower)
8 9335388 4 PUSHNUT, 5716 {Qty, 2 on 42 Mower)
| 1603254 2 BRACKET, Rolier Suppaort
10 922110 & BOLT, Carriage, 3/8-15 x 3/4
11 820562 4 BOLT, Carriage, 5/16-15 x 3/4
(Gy. 2 on 42" Mower)
12 8271333 4 CAPSCREW, Hex 5/16-18 x 1
13 1608327 1 BAFFLE (43" Mower)
1803135 1 EBAFFLE (42" Mower)
14 923341 2 CAPSCREW, Hex, 1/4-20 x 374
15 aTaTy 4 WASHER, 174
15 1608331 2 CLIP, Batfie
17 916964 g LOCKWASHER, 174
111 916622 & MNUT, Hex, 1/4-20
19 H6943 2 BOLT, Carriage, 1/4-20 x 5/8
20 108186 2 CLIP GUARD & BAFFLE
21 923341 2 CAPSCREW, Hex, 1/4-20 x 3/4
22 1665708 1 BAFFLE, Discharge
23 430517 2 BOLT, Carriage, 1/4-20 x /4
24 TEES562 1 GUARD. Mower Discharge
25 §20563 1 EOLT, Carnage, 5/16-18 x 1
26 8193481 2 WASHEH, 11432 2 1
tar 1685154 1 48" ROTARY MOWER HOUSING KIT
1685156 1 42" ROTARY MOWER HOUSING KIT
28 16EE8RE 1 STOF. Belt
24 1666862 ] ARBOA COVER ASSY. (42" Mawer)

*Relerence No. 27 ingiudes decals.

29



Group 981832

Eimplicity Clutch & Support Group (42" & 48" Mower)

5
Tighten nut so there is ’ - T
approx, /16" clearanca v *a y
between arm (Rel. No. 31} TR T o

and reg quide (Retl. No. 28}

NOTE: With PTG disengaged extend ., | i T I e e o
the rod (Rel. No. 17} 1-174 = 1716 e )

e 1 [ _-'.:l
Irom rod guide (Ref. No. 28}. Tighten e i -
setscrew (RAeal. No, 22 ; I e H et

MOTE: Use standard hardware
Tarque Spec. Chart unless Eﬁﬂ

otharwise noted.



Mfg. No. 1650412, 1650413

| Clutch & Support Group (42" & 46" Mower) Limplicilty
Hef. Part 2180
HNa. MNo. Qty. Cascription
1 916850 8 NUT. Hex, 378-16 (Qly. & on 458” Mower)
2 18065 8 LOCKWASHER, 3/8 (Qty. 5 on 48" Mower)
3 17642 8 WASHER, Plain, 5716
4 1665758 1 STOP, Belt
g 917378 L] WASHER, Plam, 3/8 {Oty. 3 on 487 Mower)
) 1863114 2 BUSHING '
¥ 1857242 1 SPACER
a 918447 h; FIN, Cotler, 3532 x 344
) 179247 - PULLEY, Idler
10 1662635 1 LEVER ASSY., Clutch
11 221766 1 CAPSCREW, Hex, 3/818 x 2-1/4
12 &i181199 2 WABHER, Spacial
13 aTIr2 o MUT, Hex, 51618
14 917356 a LOCKWASHER, 5716
15 218186 2 PIM, Chick, 1-7/8
16 167032 1 STOR, Belt (42" Mower)
17 1665627 1 ROD, Cluteh, Mower
18 1665757 1 STOFR, Belt
19 821333 1 CAPSCREW,. Hex, 5/16-18 x 1
20 Bz2045 1 CAPSCREW, Hex, 3/8-16 x 1-1/4 (48~ Mower)
29116 1 CAPSCREW, Hex, 3/8-16 x 2 (42" Mower}
21 1665649 1 SUFPPORT, |dler
&2 o28804 1 SETSCREW, 5q. Hd., 1/4-20 x 3/8
23 aiapez 1 COLLAR, Set
24 1632103 1 SFRING
25 20562 4 BOLT. Carfage. 5/16-18 x 3/4
26 SPRIST 1 CAPSCREW, Hex, 3/8-16 x 2-3/4 (48~ Mower]
823934 1 CAPSCREW, 3/2-16 x 3-1/2 (42" Mower]
27 B21965 2 CAPSCREW, Hex, 3/8-16 = 3/4
28 108062 1 GUIDE ASEY., Rod
20 930645 2 HUT, Hex, Flange, 3/8-16
a0 1665657 1 SPACER
K1l 1662624 1 ARM, Pivol
32 923352 1 LOCKMNUT, Hex, 5/16-18
3 9387 1 WASHER, Plain, 5/8
24 156306 2 FIM
35 928352 2 LOCKNUT, Flange, Whiz, 3/8-18
36 176012 2 PIM, Safety
ar 1665632 1 ARM ASEY., Rocker
a8 Q21210 2 CAPSCREW, Hex, 35816 x 1
a9 1665629 1 ARM, Rocker
40 118335 3 SPACER
11 1665647 1 SUPPIRT ASSY,
- 43 159153 1 SPRING, Tension
43 1665679 1 RDOD, Brake (48" Mowen
1665654 1 ROD, Brake (42" Mowen
44 G171 2 CAPSCREW, Hex, 3/B-16 x 1-3/4
a5 1665638 1 V-RELT, Mower Drive (48" Maowsar)
1665646 1 V-BELT, Mower Birive {42% Mowsr)
45 10657458 i ROOC. Clidch, Tractar PTO {6116 & 6118)
1BBSTEE 1 ROD. Cluieh, Tractar PTC {8111}

3



Growup 981826

Eimplicily Height Adjusting & Rollar Group (42" & 48" Mower)

427 Mower Dnly

16
Chain must be feap to pivat
altar tightening nur, 17
18

B T
f//l‘g\wl_‘ﬁ
o B

Iﬂi

' Adjusit rods ke pitch mower
‘." 158" 1o 174 up in front.

MNOTE: Usa standard hardware =
tarque spec. chart unless MNOTE: Set dimepsion “A" to \
olherwise noted. 16.84 + .06 prior to assembly. ‘é—ﬂ

32



Mig. No. 1690472, 1690413

Height Adjusting & Rolter Group (427 & 48™ Mower}

Kimplicity

2/80

Refl, Part
No. Mo, Cily. Description
1 1765933 1 GHRIF
2 Q18452 2 PiN, Cotter, 1/8 x 1
3 1656412 1 LEVERA, Contral
a 9227535 T WASHER. Flain, 13r32
= 928352 T LOCKMUT, Hex, Flange, Whiz, 3/8-18
6 921333 L CAPSCREW, Hex, 5/16-18 x 1
7 923087 2 PIM, Clevis
B 1665445 1 AQD, Litt
| 1656835 1 LIFT, Chain
10 G290 1 LOCKNUT, Flange, 5/16-18
11 1665374 2 STHAP
12 817372 4 WMUT, Hex, 5/16-18
13 B1 7356 4 LOCKWASHER, 5/16
14 216950 & MLIT, Hex, 3/8-16
5 916865 & LOCKWASHER, /8
16 1603263 i BAR, Holler
17 1665693 4 BOLT, Shoulder, 3/8-18
18 915430 2 WASHER, Plain, 7715
19 108418 10 BUSHIMGE
20 q ROLLER, Large (Oty. 3 on 42 Mower anly)
21 1608393 i ROLLER ASSY.. barge (Qty. 3 on 427 Mower anly)
22 819387 11 WASHER, 25722 x 1-1/4
23 918458 2 PIN, Colter, 318 x 1
24 1602546 -] SPACER
25 2 AROLLER, Small (Oty, 1 on 48™ Mower anky;
2 108431 2 ROLLER ASEY., Small {Qty. 1 on 48" Mower anly)
27 1665375 ] ARM ASSY., Mower
28 160TR07 1 SHAFT ASSY.. Rotler (48" Mower only)
1657405 1 SHAFT ASSY., Roller {42 Mowsr only)
29 1665371 1 QUADRANT ASSY.
30 10542 3 RIVET
)| 16683222 1 SPRING
32 1665370 1 QUADRANT
33 913447 4 PIM, Cotter, 3/32 x 3/4
34 108157 2 CLEVIS, Ad).
35 1665417 2 ROD, Adi.
36 g22110 3 BOLT, Carriage, 3/8-16 x 3/4
a7 gansg2 4 BOLT, Carriage, 5/16-18 x 374

*Reference Mo, 21 includes Ref. No's. 19 & 20,
““Aeference Ne. 26 includes Roel, No's. 19 & 25,

33



Group 951458

SlmP’fﬂffy 36" Mower Deck & Arbor Group

- o
O s — G

S—11

23
a
i-_-‘;;-‘_ j—-ﬂﬂ
f=r——36
F—-17

E——gn S .
34 ! ::;:___1:::)-— 23

Torgua It
17 ft. 15, = 10Ph.

Targque o e
17 ft. Ibs. + 10%

Torgue 1o
AE-55 1t |DE mr—

NOTE Use flandarg hargware
torgque spec chart unicss !
albgrwise noled

KL



Mig. No. 1690274

36" Mower Deck & Arbor Group

Bimplicily

2/80

Rel. Part
No. Mo Oty. Descriplion
1 108437 1 ROLLEA
2 108178 1 ROLLER
3 108419 2 BUSRHING
4 16350 2 NUT, Hex, Full, 3/8-16
5 916865 2 LOCKWASHER, 2/8
& 17356 ¥ LOCKWASHER, 5M186
7 QIT7EF2 ri MNUT, Hex, Full, 511618
] 1663336 2 SHAFT & BEARING ASSY.
a 220562 ) BOLT, Carnage, 5711618 x 374
10 822110 2 BOLT. Carriage, 3/8-16 x 3/4
11 1602155 2 E-RIMNG
12 1603205 1 SHAFT. Center Roller
13 1655096 1 BRACKET. Aoller, R.H.
14 16551010 1 BRACKET. Holier, [L.H.
15 1655422 1 DEFLECTOR, Mower
16 1664241 3 WASHER, Shim
17 16856916 2 WASHER, Cup
18 QI73rvy 1 WASHER. 1/4
18 028110 2 CAPSCREW, Hex Hd., 7/16-14 x 2-3/4
20 1663955 i HOUSING, 36~ .
21 1634551 1 BAFFLE
22 1654910 1 SCREW. Baffle Hook
23 1664847 11 SCREW, Hex, Washer Hd., Taplite, 5/16-18 x 354
29 D27477 1 SCREW, Mex, Washer Hd., Taptite, 5/16-18 x 1
a5 1655724 2 HOUSING, Tap
2B 1656728 2 HOUSING, Bottom
27 1655751 2 SHAFT, Arbor
28 108202 4 BEARING
20 165683% 2 FULLEY ARSSY.
an 833283 2 WASHER, Speciat
| 918199 2 LOCKWASHER, 716
3z 1657660 1 STOP, Belt
a3 923358 1 LOCKNHT, Hex, 17430
34 917542 1 WASHER, 5716
as 920676 2 CAPSCREW, Hex Hd., 7/16-14 x 1
36 1657060 2 SHIELD. Bearing, Upper
7 1657588 2 SHIELD, Grass
<) 16560927 7 WASHER, Spling
39 185577 2 ADAPTOR, Blade
44 1657589 2 BLADE, 36"
41 1657528 2 RIMG, Seif Locking

32



Group 8871880

38" Cluteh & Rolfer Suppeort Group

Ingtall chain im front
hle dor G100 Seres
Traciore.

Copl 0 d ow Anf
Seve Lubngan

Azsemblad
dirnensions
3-1/8 mches

Adjust side [ side
nenghl of mower by
lengihening gr
shartenimng

MOTE Use standarg nargdware
largue speg charl unless
Ot wsse nobed

36



Mfg. No. 1690274

3 [ J f
36" Clutch & Rofler Support Group Limplicily

Ret. Fart 2/80
Mo, No. Oty. Creserplion

1 1654655 1 STRAP

2 g17356 15 LOCKWASHER. 5116

3 $1TATZ 15 NUT, Hex, Full, 5/16-18

4 1663223 1 QUADRANT ASSY,

= 1663222 1 SPHING, Flat

1502200 1 SPRING, Flat

B 1663221 1 QUADRAMNT

7 910542 3 RIVET, Tubular, 3716 x 5116

& 1665048 1 SUPPORT ASSY., R.H. wWhesl

& 923087 2 PIM. Clevis
i0 18447 [ FIM, Catter, 3732 x 3/4
11 108157 2 CLEVIS, Adjusting

12 9186980 4 MUT. Hex, Full, 3/8-15

13 1693768 1 CLAMPF, Wheel Support

14 1655811 i ROD, Bolt

15 108512 1 PIVOT

16 1667093 1 SUPPORT ASSY.. L.H. Whesl

17 20582 14 B0OLT, Carriage, 5/16-18 x 3/4
18 1665E49 1 SUFFORT ASSY., Mower
19 16544171 2 ROD, Height Adpusting
20 S30645 2 LOCKNUT, Flange, 3/8-156
21 118335 1 SPACER
ez 1623716 1 ARM ASSY., Rocker
23 921210 2 CAFSCHEW, Hex, 378-16 x 1
24 153073 1 SPACER
25 171320 1 ROD, Cluten, PTO
26 163103 ] SPRING
27 923804 1 SETSCREW, Sq. Hd., 1/4-20 x 378
28 2191022 1 COLLAR, Sot
24 108662 1 GUIBE ASSY., Aod
30 1657242 1 SPACER
b | 824356 1 WASHER
32 917378 2 WASHER, Plain, 3/8
a3 G2RG5Y 1 CAPSCREW. Hex, 2/8-16 x 2-3/4
32 1656991 1 AHRM, Pivot
35 921333 1 CARPSCREW, Hex, 51618 x 1
36 917377 1 WASHER, Plain, 1/4
a7 TE5E%9H 1 LEVER, Brake
38 821868 1 CAPSCREW, Hex, 3/8-16 = 1-1/2
39 1657241 1 LEVER ASSY., Clutch
40 165024 1 SPACER
a1 822755 2 WASHER, Plain, 13/32
42 1685150 1 FLILLEY ASSY., Kit
43 106737 1 GUIDE. Helt
44 HIE2E65 2 LOCKWASHER, 3/8
45 23362 1 LOCKNUT. Hex, 5/16-18
45 158155 1 SERING
47 1657458 1 ROD ASSY., Brake
43 1655507 1 SUPPROAT, Brake
48 927428 2 SCREW, Mex, Washer Hd., 1/4-20 x 3/8

*Order Part Mo, 1663222 to i quadrant with five rivet hofes, order 1602200 1o fit
quadrant wiih Iwo rivet holes,

i?



Group 281459

Sir'mplfl:ifq 36" Rollers & Misc. Group

o

3% S K 0]
T -~
el L l""wt,;.

a T
s, e

12 11

NOTE Use Standarg Hardware
Lrgue spec chark ynless
utharwse notled

18



Mfg. No. 1690274

38" Rolflers & Misc. Group

Eimplicity

2180
Ref. Part
MNo. Mo. Qty. Deseription
1 176933 1 GRIPF. Handlg
2 1656412 1 LEVER. Contral
a 918445 3 PIN, Cotter, 3/32 x 1
4 153124 4 RING, Retaining
5 919387 4 WASHER, Plain, 5/8
] S290{H 1 LOCKMUT, Hex, Fiange, 5/16-18
7 1656835 1 CHAIN, Lift
L] 921333 1 CAPSCREW, Hex Hd., S/16-18 x 1
9 1655098 4 ROLLER
10 108505 1 Y-BELT. Mowar Drive
11 156206 2 PEN
i2 178012 oy PIM, Safety
13 105787 1 CLIF, Spring
14 1667884 1 ROD, PFTO
15 1665445 1 ROD, Lift

kL



Group 981828
sflllp’il:lfy Decal Group

40



Mig. No. 7690450, 1690448, 1690422, 1680598, 1650412, 1630413, 15902.?4

Decal Group Limplicily
2/80
Rel. Part
Ho. Mo. Qiy. Dezcriplion
1 16660258 1 DECAL, Grille
2 1666026 1 DECAL, Huod Stripea, A.H.
k) 1666676 1 DECAL, Drive Belis (5116 & 6118)
1666679 1 DECAL. Orive Bedls (6108 & 6111 Only)
4 1667227 1 DECAL, Shift Pattern
g TBEE055 2 DECAL. Twin 16 (8116 gnly)
1667576 2 DECAL, Twin 18 (6118 anly)
G TGEE0Z T 1 DECAL, Hooa Stripe, LH.
7 1667674 2 DECAL. 6118
1666025 2 DECAL. 6116
1666126 2 DECAL, 8111
16686125 2 DECAL, 6108
& 1666206 1 DECAL, Dash, R.H. (8116 & £118)
1666929 1 DECAL, Dash, RLH. (6108 & §111)
a 163713 2 DECAL. Sear Deck
10 1636855 1 DECAL. Mower Height
i1 1656856 1 DECAL, Danger
12 1 CECAL, OPEI {Ngt Sold)
13 1656857 1 DECAL, Warning
14 1657555 1 DECAL, Baltery
15 153168 1 DECAL, Simplicity
16 1G5E307 1 DECAL. Dash, L.H. [B116 & 6118)
TEGEI2T 1 DECAL, Dash, L.H. (B108 & 6111)

41












TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE = 20%

SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #38
O &> e

B-32 i9 In. Lbs. 30 In. Lbs. 41 In_ Lbs.

B-36 20 - K] " 43 .

10-24 27 43 80

10-32 31 49 &8

1/4-20 E5 " 123 Ft. Lbs 12 Ft. Lbs.

1/4-28 i) ' 10 ! 14 -

5/16-18 11 Ft. Lbs 17 * 25

5/16-24 12 " 18 ” 25

2/8-16 20 30 45

3/B-24 23 35 50

7/16-14 30 50 70 "

71620 35 85 80

1/2-13 50 75 110

1/2-20 55 a0 " 120

8/16-12 G5 110 " 150

9/16-18 75 120 170

5/8-11 a8 150 220

5/8-18 100 180 240

3/410 160 * 260 386

3/4-16 180 " 300 420 "

7/8-9 140 400 600 g

7/8-14 155 440 660

1-B 220 580 a00

1-12 240 &40 1,000

NOTE: BOLT HEAD MARKING

1. These torgue values are to be used Yor all Simplicily
hardware excleding: tocknuts, self-tapping screws, thread
forming serews, sheet metal screws and sockat head
selscraws.

2. Hecommended seating torque values for locknuts:

a. For prevailing torque locknuls - use 55% of grade 5
torgues.

b. Far {lange whirlock nuts (and screws) - use 135% of
grade & lorques.

2. Untess atherwise noled on assembly drawings all torque
values must meet 1his specification.

5.A.E. GRADE:

2 O
s
0

8




Simpliclty Manutacturing, Inc.
504 M, Spring Slireet

P.0. Box 347

Port Washington, Wi 53074-0997

apyright © 1987 Simplicity Manutacturing, inc. FRINTED IN ULSA.




